
Se
cti

on
 4 
– N

etw
or

k O
pe

ra
tor

 
                

Page 1 of 202

VEOLIA 



4.3
.1 

Pr
oc

ess
 Fl

ow
 D

iag
ra

m 
              

Page 2 of 202



Pressure System Solutions Pty Ltd
Unit 1/47-51 Lorraine Street

Peakhurst NSW 2210
Sydney Australia

T: +61 2 9584 1177
F: +61 2 9584 1477

E: admin@pssolutions.net.au
www.pssolutions.net.auABN 57 097 164 899

DesignEngineeringConsultants

CONTRACT No.
PRESSURE SEWER TRANSFER MAIN

DRAWINGS

RM001

RM004

RM002

RM003

RM005

GAS EASEMENT
REFER TO DETAIL
ON DRG No.RM006

Page 3 of 202



4.3
.3 

Lo
ca

tio
n 

              

Page 4 of 202



Rural

Bushland

Greenbridge East

Fairw
ays

 West

Golf Town

Highlands

Fairways East
[...]
discharged needed to be improved to meet with QLD EPA requirements.

Brampton Island Sewage 
Treatment Plant
Whitsundays, QLD

Biological treatment of wastewater

Needs

Our Solution (100 kL/day)

QUEENSLAND

Brampton Island

Brisbane  M
u

n
ic

ip
a

l

Page 16 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com
www.veoliawaterst.com.au

QUEENSLAND

Brampton Island

Brisbane 

Process Scheme

Neosep®

 

Membrane Bioreactor



 

Neosep®

 

is an advanced Membrane Bioreactor technology  compact process that produces high quality 
recycled water from industrial or municipal wastewater. The immersed membrane bioreactor combines 
activated sludge biological treatment with immersed membrane filtration



 

Neosep®

 

produces a very high quality water with a significant reduction

 

in carbon and nitrogen and a very 
high removal of bacteria, suitable for irrigation, industrial reuse or discharge into environmentally sensitive 
areas



 

The Neosep®

 

process is very compact and easy to implement. The membranes offer a true physical barrier 
for extremely high removal efficiency of bacteria and suspended solids

M
u

n
ic

ip
a

l

Page 17 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au

 Veolia Water Solutions & Technologies, with subsidiary AnoxKaldnes, was 
awarded the contract for the Biological Nitrification System for Bundamba
Advanced Water Treatment Plant Stage 1B

 Veolia Water Solutions & Technologies have the contract for the design, 
equipment supply, testing and commissioning of a Moving Bed Biofilm Reactor 
(MBBR™) nitrification process for treatment of the reverse osmosis concentrate 
(ROC)

 This treats water for use by Swanbank and Tarong Power Stations

 The innovative MBBR™ treatment process will give a very high removal 
efficiency for ammonia, producing an effluent ammonia < 0.9 mg/L
 Design Flow = 15,500 m3/day
 MBBR Influent BOD5 = < 20 mg/L
 MBBR Influent TSS = < 5 mg/L
 MBBR Influent NH3-N = 6 mg/L (93 kg/d at design flows)
 MBBR Effluent Soluble BOD5 = < 5 mg/L
 MBBR Effluent NH3-N = < 0.9 mg/L
 MBBR Influent TDS = 2,700 – 6,700 mg/L
 Wastewater temperature = 18 – 30 degrees

 The Western Corridor Project is part of the Queensland Government’s $9 billion 
South East Queensland Water Grid, which is the largest urban drought response 
in Australia

 The objective of the Western Corridor Recycled Water Project is to enhance the 
security of water supply in South East Queensland through increasing available 
water supplies that are less dependent on climate trends, providing a system to 
supply purified recycled water to power stations, industry and agriculture and to 
replenish drinking water reserves

 The Bundamba Advanced Water Treatment Plant is part of the project, located 
in Ipswich, QLD and will produce up to 66 ML/day of treated water upon 
completion

Bundamba Advanced WTP
Western Corridor Project, QLD
Wastewater reuse by power stations

Needs

Our Solution (15.5 ML/day)

M
un

ic
ip
al

QUEENSLAND

Customer
Western Corridor 
Project Company was
established in 2006 and is 
wholly owned by the 
Queensland Government 
 It is responsible for 
delivering the Western 
Corridor Recycled Water 
Project by December 
2008
In order to deliver the 
project within this 
timeframe, the company 
has coordinated a whole-
of-industry response 
involving the world’s 
leading engineering and 
construction companies
Together, Western 
Corridor Recycled Water 
Pty Ltd and five Alliances 
will deliver the Western 
Corridor Recycled Water 
Project

Brisbane
Bundamba

Page 18 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au

 The Moving Bed™ biofilm technology be used at Bundamba has been used for over 20 years for greenfield
wastewater treatment plants as well as augmenting existing plants

 The Moving Bed Biofilm Reactor (MBBR™) System is specifically designed as a nitrification system for the reverse 
osmosis concentrate (ROC) at the Bundamba AWTP

 The process is a stand alone process without a need for backwashing, returning sludge, or recycling wastewater

 The design is based on using media to supply surface area for the nitrifying bacteria that will then oxidise the 
ammonia in the ROC to nitrite/nitrate

 Natrix™ biofilm process: The principle behind the Natrix™ biofilm process is to have a continuously operating, 
non-cloggable biofilm reactor with no need for backwashing, low head loss and high specific biofilm surface area

 This is achieved by growing biofilm on small carrier elements that move along with air and water in the reactor

 The movement is caused by the aeration in the reactor. The carrier element is made of polyethylene or 
polypropylene with a density of slightly less than water and shaped like small cylinders or discs about 9-64 mm in 
diameter, depending on the application

 The filling rate of carriers in the reactor may vary between 10% and 65%, depending on the application

Process scheme

M
un

ic
ip
al

QUEENSLAND

Brisbane
Bundamba

Influent
(50% each inlet)

Effluent

Tank 2Tank 1A Tank 1B

Page 19 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au


Darling Walk 
Development

Customer
 Bovis Lend Lease is 
a leading project 
management and 
construction company 
operating in more than 
30 countries worldwide 
and employing over 
8,000 people
 They work with 
clients to create high 
quality, sustainable 
property assets and are 
committed to 
operating Incident & 
Injury Free
 Bovis Lend Lease 
have aspired to create 
a sustainable company 
and implementing this 
within their operations 
and design

 Veolia Water Solutions & Technologies has won a contract with Bovis
Lend Lease for the design, supply and commissioning of a recycled water 
plant as part of their Darling Walk development

 The recycled water plant will combine innovative technologies:

 Moving Bed Biofilm Reactor (MBBR) 

 Neosep® Membrane Bioreactor

 Multipure Plus Reverse Osmosis unit

 The process will treat 245 kilolitres a day of sewage through sewer mining  
to produce high quality recycled water for reuse for toilet flushing, 
irrigation and cooling tower make up water

 The recycled water treatment plant was designed to fit within the 
restricted space determined by Bovis Lend Lease

 The MBBR and Neosep® MBR technologies are ideal for sewage water 
treatment to withstand variations in the load and can provide high 
removal of bacteria and suspended solids

 Reverse osmosis will remove salts from the feed water

 VWS will commission the project in August 2010 with testing to be 
completed once the building has been constructed

 The Darling Walk development is a low rise commercial office and leisure 
space currently being constructed in Sydney’s Darling Harbour and is 
expected to be completed in 2011

 The Darling Walk Development has implemented many sustainable 
design features including the recycled water plant, to reduce their potable 
water consumption

 Bovis Lend Lease are committed to implementing sustainable design into 
their new developments in order to achieve Green Star ratings and reduce 
the developments impact on the environment

Needs

Our Solution (245 kL/day)

M
un

ic
ip

alNEW SOUTH WALES

Darling Walk Recycled Water Plant
Bovis Lend Lease - NSW
Sewage treatment for reuse

Page 20 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au

Process Scheme

M
un

ic
ip

al

Screening Buffer tank MBBR MBR Back wash 
tank

Multipure Plus 
Reverse Osmosis

UV

3D image of the MBBR + Neosep® MBR technologies


Darling Walk 
Development

NEW SOUTH WALES

Chlorine 
Dosing

To cooling 
towers & 
irrigation

Page 21 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au

Customer
 The Western Corridor 
Recycled Water Project 
company was 
established in March 
2006.
 It is wholly owned by 
the Queensland 
Government and is 
responsible for delivering 
the Western Corridor 
Recycled Water Project 
by December 2008.
 Veolia Water Australia 
is Scheme Operator of 
the Western Corridor 
Recycled Water Project.

 Veolia Water Solutions & Technologies was awarded a contract for the 
design & supply of 6 Actiflo® ACP 750L units and chemical dosing equipment 
which forms part of the Gibson Island Project for the Western Corridor 
Recycled Water Project.

 The Actiflo® Clarification units, designed to treat 132 ML/day of treated 
effluent, will be installed for phosphorous reduction prior to the 
microfiltration and reverse osmosis units.

 The objective of the Western Corridor Recycled Water Project is to enhance 
the security of water supply in South East Queensland through: 

 Increasing available water supplies that are less dependent on  
climate trends

 Providing a system to supply purified recycled water to power 
stations, industry and agriculture and to replenish drinking water 
reserves

 Establishing a sustainable commercial basis for the ongoing 
operations of the infrastructure developed as part of the Project

 Delivering in accordance with the community’s expected best 
practice

 From completion in December 2008, the Western Corridor project supplies 
up to 232 ML/day of purified recycled water with the capacity to increase to 
310 ML/ day when more wastewater becomes available

 Gibson Island Advanced Water Treatment Plant was converted from an 
original 35-50 ML/ day plant design to an innovative design for a 
100 ML/ day plant

Gibson Island
Western Corridor Recycled Water Project, QLD
Phosphorous Reduction before MF and RO for a Reuse Application

Needs

Our Solution (132 ML/day)

QUEENSLAND


Gibson Island

Brisbane 

M
un

ic
ip
al

Page 22 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com    
www.veoliawaterst.com.au

Process Scheme

Actiflo Clarification

 Actiflo® is a compact process that utilises microsand as a seed for floc formation. The microsand provides 
surface area that enhances flocculation and also acts as a ballast or weight.

 The resulting microsand ballasted floc display unique settling characteristics, which allow for clarifier 
designs with high overflow rates and short retention times.

 These designs result in system footprints that are between 5 and 20 times smaller than conventional 
clarification systems of similar capacity, with an ability to start up from a “standby” mode of operation to 
a steady state operating mode within minutes.

QUEENSLAND


Gibson Island

Brisbane 

Actiflo Process

Page 23 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com
www.veoliawaterst.com.au



 

Veolia Water Solutions & Technologies Australia was awarded a contract for 
the Design, Supply & Commissioning of a Bore Water Treatment Plant 



 

The bore water had high manganese and iron content which meant that we 
had to develop a detailed solution to prevent fouling of the reverse osmosis 
membranes



 

The plant consists of chemical dosing, settling tank, pre-treatment,  and a 
Multipure Plus Reverse Osmosis unit 



 

The plant treats bore water to reduce the salinity suitable for irrigation of the 
golf course fairways and tees



 

Hydrex®

 

Specialty Water Chemicals are used on the equipment to ensure 
optimum performance of the plant



 

With the drought continuing in Australia and water restrictions in place, Golf 
Courses are suffering from a lack of water supplies



 

Being a prestigious golf club means that the course has to meet the high 
standards of their members –

 

ensuring that the course remains green requires 
water



 

Bore water currently being utilised was too saline for irrigation of the golf course

Huntingdale Golf Club 
South Oakleigh, VIC

Bore water desalination

Needs

Our Solution (340 kL/day)

G
o

lf
 C

o
u

rs
e

Customer



 

Huntingdale Golf 
Club is a

 

premier 
championship 18 hole 
"sandbelt" course
 It is home to the 
Australian Masters and 
has played host to some 
of the most famous 
names in international 
golf, including Jack 
Nicklaus, Greg Norman, 
Ian Baker-Finch, Nick 
Price and Tiger Woods


 

It proudly takes its 
place among the unique 
group of world class 
courses of which 
Melbourne is justly proud

VICTORIA

Melbourne


Huntingdale 
Golf Club

Process

Bore Water

Raw Water Tank 2 x Multimedia 
Filtration PMF 300

1 x 5 µm 
Cartridge 
Filtration

RO Reject

Multipure Plus 
RO

Blend water
Pond

Chemical 
Dosing

Page 24 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com
www.veoliawaterst.com.au

Needs

Veolia Water Solutions & Technologies was contracted by Sydney Water 
Corporation to design, build and provide operational advice for upgrading 3 
wastewater treatment plants south of Sydney (Bellambi, Port Kembla, 
Wollongong) to serve 300,000 residents

The heart of this project is a Wastewater Recycling Plant which will use 
microfiltration and reverse osmosis (RO) technologies to recycle 20 ML/d of 
sewage for reuse by BlueScope Steel at Port Kembla

The scope of the project: 

Upgrade and augmentation of Wollongong STP by moving to full tertiary 
treatment and UV disinfection

Conversion of existing Bellambi and Port Kembla STPs to storm sewage 
treatment plants to store and treat wastewater

Construction of a Water Reclamation Plant at Wollongong STP to supply 
20 ML/day high quality water for industrial reuse by BlueScope Steel, at 
Port Kembla.

Sewage pumping stations and transfer pipelines to carry flows from 
Bellambi and Port Kembla STPs

Construction of a new 1 km twin pipe ocean outfall at Wollongong

So far, wastewater from the Illawarra region was receiving treatment at three 
separate facilities –Wollongong, Port Kembla and Bellambi

Customer

Sydney Water
supplies more than 1.7 
billion litres of water to 
more than 1.6 million 
homes and businesses 
each day. It provides 
drinking water, 
wastewater services, and 
some stormwater services 
to customers in the 
communities of Sydney, 
the Blue Mountains and 
the Illawarra.

Improving water quality at Illawarra beaches, particularly those near Sewage 
Treatment plants

Protecting coastal waters and reducing impact on sensitive marine ecosystems, 
and the desire to minimize the effluents negative impacts when released to the 
environment

Supply high-quality recycled water for industrial reuse

Saving drinking water

Our Solution (320 ML/day)

M
u

n
ic

ip
a

l

Illawarra WTP
Sydney Water  -

 

Wollongong, NSW

Municipal Wastewater Reuse

One of the most advanced coastal treatments plants in the world

NEW SOUTH 
WALES

Wollongong
Sydney

Page 25 of 202



Contact:
Veolia Water Solutions & Technologies
Level 4, 65 Pirrama Road, Pyrmont NSW  2009
Tel:  +61 2 8572 0400  - Fax: +61 2 8572 0410
systems@veoliawater.com
www.veoliawaterst.com.au

M
u

n
ic

ip
a

l

NEW SOUTH 
WALES

Wollongong
Sydney

The Illawarra Wastewater Strategy involves the consolidation of flows from these three sewerage catchments 
[...]
is meeting the biggest environmental challenges of this century, 
conserving natural resources and fighting climate change, whilst 
fostering sustainable and equitable means of growth on a global scale. 
In 72 countries, generating revenue of A$62 billion, Veolia 
Environnement has 336,000 employees offering the entire range of 
environmental services in water management, waste management, 
energy and transport for commercial, industrial and public authorities. 

Transport

Water

> World leader in the 
Design & Build of 
water and wastewater 
treatment plants

> Designs, constructs and 
maintains water and 
wastewater networks 
and related facilities

> World leader in water & 
wastewater services

> Delivers and manages 
water & wastewater 
infrastructure

EnergyEnvironmental Services

> 93,400 employees in 64 countries
> 2008 worldwide revenue: A$21 billion
> 2008 Australia - New Zealand revenue: A$628 million, 920 employees

Page 38 of 202



Veolia Water Solutions & Technologies is a world leader in Design & Build of water and wastewater 
treatment plants, focusing on reuse & desalination.

We provide Design & Build capabilities, turnkey packaged plants and skid systems incorporating 
Maintenance & Service and Hydrex® Specialty Chemical agreements. 

We have developed a unique range of differentiating technologies through our worldwide research 
and development teams to deliver the most innovative and effective technological solutions for 
our customers. 

We create water solutions for drinking water, industrial process water and wastewater to meet the 
needs of municipal, commercial & industrial customers.

Veolia Water Solutions & Technologies
Creating Water Solutions

Providing innovative technological solutions & 
services for our customers

> Design, construction and commissioning of projects on every scale with 
tailored processes and technological solutions

> Focusing on reducing operating costs, and improving flexibility, reliability, 
environmental protection and safety

Design & Build

> We offer a range of turnkey packaged plants and skid systems to provide 
efficient & cost effective solutions with short turnaround times

> Easily integrated on sites with space restrictions

> Leasing of mobile units and pilot plants

Packaged Plants & Skid Systems

>  Our customers benefit from the highest possible levels of service and 
support throughout the long life of our water treatment systems and 
equipment. We can provide: 

• Hydrex® Specialty Water Treatment Chemicals, PICA Activated Carbon, 
Spares & Consumables

• Maintenance & Service Agreements, Chemical Service Agreements

• Technical consultation including audits and plant refurbishments for 
power stations

Maintenance & Service

Page 39 of 202



Recycling water for industrial and agricultural use is of key 
importance in Australia.
Veolia Water is a world leader in water reuse, with over 50 water 
reuse projects in Australia, recycling up to 600 Megalitres a day, 
producing high quality treated water.
Treated water is suitable for irrigation of fields, recreational areas,  
for industrial reuse (process water, boiler feed water, cooling towers, 
etc), or for discharge into sensitive environments.    

We work with water authorities, councils and municipal 
customers to deliver high quality drinking water and 
advanced wastewater solutions.  
We help our customers to secure a drought proof water supply, 
ensure the security and safety of drinking and recycled water 
processes, and provide effluent treatment to protect the environment.

We can provide innovative water solutions for: 

> Highest quality potable water from rivers, dams, groundwater and desalination of seawater 
or borewater

> Advanced tertiary treatment for recycling of municipal wastewater for new housing 
developments, high rise buildings, tourist developments and golf courses

> Sewer mining, blackwater treatment and recycling for local recycled water schemes
> Treatment of wastewater, storm flow and phosphorous removal before discharge into 

sensitive environment 

> World Leader in Water Reuse > World Leader in Desalination

Desalination plays a key role in 
overcoming Australia’s scarce water 
resources and creates an alternative 
drought-proof water supply. 
Veolia Water is a world leader in 
desalination, with over 2,000 desalination 
installations worldwide, using Reverse 
Osmosis or thermal processes. 

Municipal Customers

Page 40 of 202



We work with power companies throughout Australia and New Zealand.  
We can provide: 
> Boiler feed water production for steam generators

> Cooling water production and management

> Water chemical conditioning, including Legionella control

> Effluent treatment and reuse, including Zero Liquid Discharge (ZLD), sludge treatment and disposal

Some of our customers: Macquarie Generation, Eraring Energy, Stanwell Corporation, Redbank Power, 
Griffin Energy, Delta Electricity, Alstom, Genesis Energy, ERM Power, Austrian Energy.

Industrial Customers

> World Leader in Desalination

> Power

Our robust and reliable process technologies are ideally suited to the mining industry. We can provide: 
> Microfiltration and desalination systems for water reuse and drinking water supply

> Water solutions for complex mineral processing, recovery applications and treatment of contaminated 
pond or underground mine water

> Pre-engineered packaged plants for fast and effective remote construction

Some of our customers: BHP Billiton, Rio Tinto, Vale Inco, Lihir Gold, Dampier Salt, Queensland Nickel, 
Perseverance, BlueScope Steel, Bendigo Mining.   

> Mining & Metal Processing

Water is widely used in the Food & Beverage industry as process water, as an ingredient, for industrial 
use, treatment of effluents, and water recycling. We offer:
> Consistent production of high quality water, compliant with Health and Food safety legislation

> Effluent treatment and reuse, including treatment of oil, fat & grease

>  Prevention of Legionella and management of health risks through our preventative solutions

Some of our customers: Coca Cola Amatil, Warrnambool Cheese & Butter Factory, Arnotts, d’Vineripe, 
Tatura Milk, Cadbury, Cargill, Fonterra, Freshpak, CUB, Masterfoods.

We can provide pharmaceutical companies with water treatment solutions such as: 
> Production of Purified Water, highly purified water, pyrogen free water and water for injection (WFI)

> Specific treatment technologies for manufacturing facilities, from process water to waste water and   
   sludge treatment

Some of our customers: Astra Zeneca, CSL, Probiotec,  
Pharmaxis, Hospera, Baxter Healthcare

> Food & Beverage

We have developed specific processes suitable for water and wastewater treatment for Liquefied Natural 
Gas, Coal Seam Gas, oil and petrochemical production and exploration. We can provide:   
> Treatment of produced water to remove pollutants for reuse or environmental discharge

> Treatment of sea water or groundwater for producing high quality demineralised water, process water  
   or drinking water

> Integrated and packaged plants on skids

Some of our customers: Woodside, Esso, Caltex, Technip, Shell, BP, Chevron, Queensland Gas Company/ BG Group, 
Arrow Energy.

> Oil & Gas

> Pharmaceuticals

Page 41 of 202



> Tertiary treatment capable of producing effluent with both low turbidity and low total suspended 
solids. Discfilters are utilised in treatment plants primarily for effluent polishing

> Key features: robust construction, low headloss, small footprint, automatic backwash, low 
maintenance, easy access, minimal equipment and operational flexibility

> Strong 10-year operating experience with more than 6,000 Hydrotech® installations worldwide

> Capacity: 10 to 4,000 kL/hour

To achieve higher clarification and filtration of suspended solids water, or phosphorous removal, the 
compact and efficient Actidisk® process is recommended (Actiflo® + Discfilters).

Moving Bed Biofilm Reactor (AnoxKaldnes™ MBBR)
> Leading-edge biological solution for wastewater treatment combining the advantages of activated 

sludge & fixed biofilm systems  

>  The biofilm attached to a carrier achieves high BOD, organic & nitrogen pollutant removal

> The MBBR process can be used as a standalone solution or combined with activated sludge

>  Key features: very flexible, easy to operate, can easily be installed in existing tanks or basins

> More than 500 installations worldwide across 50 countries

Hydrotech® Discfilters

Neosep® Membrane Bioreactor
> A new generation membrane biological process for producing high quality recycled water from 

industrial or municipal wastewater

> Key features: high quality reuse water (class A++), high BOD/COD removal rate, small footprint

> 12-year operating experience with 75 Neosep® plants worldwide

> Available: Neosep® packaged plants (50 kL/day to 1 Megalitre/day) or engineered system

Actiflo® Clarification
> Actiflo® is a compact, high performance water clarification system combining the advantages 

of microsand enhanced flocculation with fast lamella clarification – particularly suited for high 
turbidity water

> Key features: flexibility (reacts quickly to changing raw water quality), efficiency (removal rate of 
turbidity exceeding 99%), start up to steady state within minutes

> Strong 18-year operating experience with over 530 Actiflo® plants worldwide

> Available: Actiflo® and Actifloc® (with filtration) clarification packaged plants (1,000 to approx. 
3,000 kL/day), Actiflo® HCS (High Concentration Sludge), Actiflo® Turbo and engineered solutions 
for larger plants

Innovative Technologies

Actiflo® Clarification

Access our brochures on www.veoliawaterst.com.au and www.veoliawaterst.co.nz
Page 42 of 202



Ultrafiltration
> Membrane filtration range including ultrafiltration, microfiltration and nanofiltration

> Can be used as a pre-treatment for RO, or as a standalone process for producing high quality water

> Key features: robust proven technology, barrier filtration (ideal for reuse applications), low cost, 
small footprint

> Available: packaged plants up to 96 kL/hour or engineered solution

Hydrex® Specialty Water Treatment Chemicals

> A complete range of specialty water treatment chemicals for boiler & cooling water systems 
including Legionella control, Reverse Osmosis antiscalants, biocides, cleaners, inhibitors, 
dispersants and polymers

> Can significantly improve the management of scaling, biofouling,  
corrosion, suspended solids

Packaged Plants & Skid Systems

> Standard products & equipment including Actiflo® Clarification packaged plants, Desalator Reverse 
Osmosis systems, Multipure Plus & Midi Reverse Osmosis units, Continuous and Rapide Strata 
Deionisation systems, softeners and filters

>  Packaged plants specific for purified water treatment for the pharmaceutical industry include Orion II™, 
Polaris™, IonPro-LX™ and Quattro™ 

Reverse Osmosis
> A membrane process used extensively for removing salt from seawater or brackish water and 

even dissolved contaminants from sewage

> Key features: robust proven process technology, small footprint, easy to operate

> Available: skid-mounted packaged plant (12 to 2,520 kL/day) or engineered solution

> Aquamove® Mobile Units: containerised reverse osmosis units for water demineralisation 
or desalination which provide a quick, cost effective response for short or mid-term water 
treatment needs

Ion Exchange

> A packaged or individually tailored solution ideally suited for ultra pure water for boiler feed

> Key features: low operating costs, small footprint, efficient chemical usage

> Available: countercurrent or packed bed designs   

Page 43 of 202



  

Creating Water Solutions for municipal customers
> RECyCLING TREATED WASTEWATER FOR INDUSTRIAL REUSE

>  Advanced wastewater treatment plant in Wollongong treating the wastewater from 300,000 residents 

> Capacity: 320 Megalitres/day (ADWF: 59 ML/day)

> Process: using membrane filtration, and reverse osmosis to recycle 20 Megalitres/day   

> Application: produce high quality water suitable for industrial reuse by BlueScope Steel at Port Kembla

> Upgrade of Sewage Treatment plant to advanced tertiary filtration

> Capacity: 36 Megalitres/day (ADWF: 12 ML/day)

> Process: 2 Hydrotech® Discfilters used for tertiary effluent filtration

> Application: provide class A water for agricultural reuse and irrigation, as well as improve the 
quality of water discharge into the Maroochy river

Maroochydore Sewage Treatment Plant for Maroochy Waters Alliance – QLD

Illawarra Recycled Water Plant for Sydney Water Corporation – NSW

>  Design, build, own and operate (20 years) of a water recycling plant to treat municipal wastewater for 
reuse by local industry

>  Capacity: 20 Megalitres/day 

>  Process: ultrafiltration and reverse osmosis will treat secondary effluent from the Liverpool Sewerage 
Treatment Plant

>  Application: the plant will produce 4.3 billion litres a year (upgradable to 7.3 billion litres) for reuse by 
major industrial and commercial customers, reducing demands on drinking water supplies

Rosehill Recycled Water Scheme for Sydney Water Corporation - NSW

> Design & supply Actiflo® Clarification packaged plants

> Rodney DC: treat peak storm flows to reduce Total Suspended Solids (TSS) & phosphorous before 
discharge into environment. Capacity: 9 Megalitres/day

> Gore DC: reduce phosphorous from municipal wastewater before discharge into nearby river.  
Capacity: 7.5 Megalitres/day

> REDUCING WASTEWATER & STORMWATER ENVIRONMENTAL IMPACT

Actiflo® Clarification Packaged Plants for Rodney District Council 
& Gore District Council – New Zealand

  > RECyCLING WASTEWATER USING BIOLOGICAL TREATMENT FOR IRRIGATION

> Design & Build contract for the upgrade of Brampton Island Sewage Treatment Plant 

> Capacity: 100 Kilolitres/day

> Process: Neosep® Pack Membrane Bioreactor, Ultrafiltration

> Application: class A quality treated water suitable for irrigation of the resort grounds and golf course

Brampton Island Sewage Treatment Plant - Whitsundays, QLD

Page 44 of 202



  

Creating Water Solutions for municipal customers

> Reduce salinity of bore water or wastewater using microfiltration and/or reverse osmosis

> Barwon Heads Golf Club: Design & Supply of a Microfiltration/ Reverse Osmosis plant to treat Class C 
water from a nearby sewage treatment plant. Capacity: 120 kL/day

> Portsea Golf Club: Design & Supply of a Multipure Plus Reverse Osmosis packaged plant to reduce the 
salinity of bore water. Capacity: 300 kL/day

> Application: produce high quality treated water to irrigate the golf course fairways & tees 

> TREATING BORE WATER & WASTEWATER TO MEET TIGHTER CONSENT REQUIREMENTS

Case studies

Water treatment plants for Barwon Heads & Portsea Golf Clubs – VIC

> PROVIDING SAFE DRINKING WATER THROUGH MICROFILTRATION OF RAW WATER

Three Villages Water Microfiltration Plants, Wauchope WTP and Port Macquarie 
Reclaimed Water Plant for Port Macquarie Hastings Council – NSW

> Design and installation of 4 water filtration plants, using continuous submerged microfiltration and a 
water reclamation plant at Port Macquarie using reverse osmosis

> Total capacity: 9.3 Megalitres/day upgradable to 22.3 Megalitres/day

> Application: the 4 water filtration plants produce high quality drinking water (8.3 Megalitres/day) and 
the Reclaimed Water Plant treats tertiary effluent using ultrafiltration, Reverse Osmosis, UV disinfection 
and chlorine to provide an alternative source of water for agricultural and playing fields irrigation  
(1 Megalitre/day)  

2009 Engineering Excellence NSW 
Awards: Award for Excellence & 

Innovation in Sustainable Engineering 
Excellence (Wauchope WTP)

> 20-year Design, Build & Operate contract for a Sea Water Reverse Osmosis desalination plant 

> Capacity: 250 Megalitres/day upgradable to 500 Megalitres/day

> Process: using pre-treatment, 2-pass Reverse Osmosis and post-treatment

> Minimise environmental impacts through protection of coastal waters and reducing the impact on sensitive 
marine ecosystems. The plant will be powered by green energy and energy recovery devices are used to 
reduce energy consumption

> Application: drinking water will be provided to 1.5 million people in Sydney

> PROVIDING SAFE DRINKING WATER THROUGH DESALINATION OF SEAWATER

Gold Coast Desalination Plant for WaterSecure – QLD

> 10-year Design, Build & Operate contract for a Sea Water Reverse Osmosis desalination plant

> Capacity: 125 Megalitres/day

>  Process: using pre-treatment, 2-pass Reverse Osmosis and post-treatment

>  Application: provide drinking water for 450,000 people of South East Queensland 

Sydney Desalination Plant for Sydney Water – NSW 

  

2009 Global Water Awards: Membrane 
desalination plant of the year

Page 45 of 202



Bendigo Mining Water Treatment Plant for Bendigo Mining - VIC

> Treatment of underground mine water at the New Moon gold mine site, to remove heavy metals,  
arsenic and other contaminants

> Capacity: 7 Megalitres/day

> Process: Actiflo® Clarification unit used for pre-treatment of feedwater, manganese greensand filters 
and Reverse Osmosis

> Application: treated mine water suitable for irrigation, supply of environmental flows and other community uses

> TREATING UNDERGROUND MINE WATER FOR REUSE

Creating Water Solutions for industrial customers

Bayswater Power Station Water Treatment Plants for Macquarie Generation – NSW

> Design, Build & Operate 4 Water Treatment Plants at Bayswater Power Station, one of Australia’s 
largest power stations

> Capacity: 2,640 MW (power station) and 120 Megalitres/day (WTPs)

> Process: lime softening, reverse osmosis, 8 Actiflo® clarification units, ion exchange, filtration,  
HPD brine concentrator and crystalliser 

> Application: industrial process water

> Protect the environment by reducing the salinity of nearby Lake Liddell, through an increased salt 
removal capacity, as well as maintain Bayswater as a Zero Liquid Discharge (ZLD) Power Station 

> TREATING SURFACE WATER FOR INDUSTRIAL PROCESS WATER

Water Treatment Plant for d’Vineripe at Two Wells Hydroponic Tomato Glasshouse - SA 

> Design, supply & build of a Microfiltration/Reverse Osmosis Plant treating water sourced from 
the Bolivar Water Reuse Project

> Capacity: 1 Megalitre/day 

> Process: Microfiltration & Reverse Osmosis

> Application: provide high quality water for irrigation of hydroponic tomato crops and provide 
cooling water for the evaporation system

> TREATING WASTEWATER FOR REUSE

> REMOVING IMPURITIES TO PRODUCE PROCESS WATER

Condensate Polishing Plant for Huntly Power Station - New Zealand

> Design, supply, install & construct a new Condensate Polishing Plant

> Capacity: 360 m3/hour

> Process: Tripol® condensate polishing system with 3 regenerator vessels

> Application: remove impurities from condensed steam from the power plant steam turbine for the high 
pressure boiler

Page 46 of 202



Warrnambool Cheese & Butter Factory – VIC

> Multi-year service contract & supply of Hydrex® Specialty Water Treatment Chemicals

> New state-of-the art automated dosing equipment for cooling, boiler and closed loop systems

> Service of the demineralisation plant and softening plants onsite

> PROVIDING WATER SERVICES TO PRODUCE HIGH QUALITy WATER FOR FOOD & BEVERAGE

Bendigo Mining Water Treatment Plant for Bendigo Mining - VIC

> Treatment of underground mine water at the New Moon gold mine site, to remove heavy metals,  
arsenic and other contaminants

> Capacity: 7 Megalitres/day

> Process: Actiflo® Clarification unit used for pre-treatment of feedwater, manganese greensand filters 
and Reverse Osmosis

> Application: treated mine water suitable for irrigation, supply of environmental flows and other community uses

> TREATING UNDERGROUND MINE WATER FOR REUSE

Orica Groundwater Treatment Plant for Orica Australia Pty – NSW

> Design & supply of the final purification components for a Groundwater Treatment Plant treating  
contaminated groundwater to remove dissolved solids, organic acids and organic contaminants

> Capacity: treating up to 15 Megalitres/day

> Process: 2 Actiflo® units, reverse osmosis and sludge thickening

> Application: high quality treated water used by local industry  for cooling tower make-up and other industrial uses

> TREATING CONTAMINATED WATER FOR INDUSTRIAL REUSE

Effluent Polishing Plant for Woodside Pluto Project, WA

> Design and supply of an Effluent Polishing Plant for the Pluto Onshore Liquified Natural Gas (LNG) Plant

> Capacity: 43 m3/hour

> Process: Tilted Plate Interceptor (TPI), Macro Porous Polymer Extraction (MPPE®), Chillers & Coolers, 
Membrane Bioreactor (MBR®), Filtration & Advanced Oxidation Systems, PICA Activated Carbon

> Application: Effluent water streams are treated for removal of contaminants for reuse in the 
demineralised plant or for discharge into environment

Creating Water Solutions for industrial customers Case studies

>  North Rankin A: Design and build of a sea water reverse osmosis (SWRO) plant providing high quality  
drinking water for employees. Ongoing service and maintenance for the offshore platform. Capacity: 70 m3/day

>  North Rankin 2: design and supply of a brackish water reverse osmosis plant, treating potable water from  
the North Rankin A SWRO unit to produce demin water with low chloride levels for the tempered water system. 
Capacity: 120 m3/day

> PROVIDING HIGH QUALITy DRINKING & DEMIN WATER FOR REMOTE SITES

Desalination Plants for Woodside’s North Rankin A and North Rankin 2  
Redevelopment Project offshore platforms

Aquamove® Reverse Osmosis Mobile Units for BlueScope Steel – NSW

> Multi-year lease agreement of 3 Aquamove® 1000 & 1 Aquamove® 500 reverse osmosis mobile 
units and skid-mounted submerged microfiltration units for pre-treatment

> Capacity: 3.5 Megalitres/day

> Mobile units manufactured in Australia, guarantee given on treated water conductivity

> PROVIDING A MID OR SHORT-TERM LEASING SOLUTION FOR TEMPORARy PURIFIED WATER NEEDS 

Bayswater Power Station Water Treatment Plants for Macquarie Generation – NSW

> Design, Build & Operate 4 Water Treatment Plants at Bayswater Power Station, one of Australia’s 
largest power stations

> Capacity: 2,640 MW (power station) and 120 Megalitres/day (WTPs)

> Process: lime softening, reverse osmosis, 8 Actiflo® clarification units, ion exchange, filtration,  
HPD brine concentrator and crystalliser 

> Application: industrial process water

> Protect the environment by reducing the salinity of nearby Lake Liddell, through an increased salt 
removal capacity, as well as maintain Bayswater as a Zero Liquid Discharge (ZLD) Power Station 

> TREATING SURFACE WATER FOR INDUSTRIAL PROCESS WATER

Water Treatment Plant for d’Vineripe at Two Wells Hydroponic Tomato Glasshouse - SA 

> Design, supply & build of a Microfiltration/Reverse Osmosis Plant treating water sourced from 
the Bolivar Water Reuse Project

> Capacity: 1 Megalitre/day 

> Process: Microfiltration & Reverse Osmosis

> Application: provide high quality water for irrigation of hydroponic tomato crops and provide 
cooling water for the evaporation system

> TREATING WASTEWATER FOR REUSE

> REMOVING IMPURITIES TO PRODUCE PROCESS WATER

Condensate Polishing Plant for Huntly Power Station - New Zealand

> Design, supply, install & construct a new Condensate Polishing Plant

> Capacity: 360 m3/hour

> Process: Tripol® condensate polishing system with 3 regenerator vessels

> Application: remove impurities from condensed steam from the power plant steam turbine for the high 
pressure boiler

Page 47 of 202



Australia and New Zealand
Creating Water Solutions

Veolia Water Solutions & Technologies Australia 
Level 4, Bay Centre, 65 Pirrama Road
Pyrmont NSW 2009 – Australia
Ph. + 61 2 8572 0400 / Fax + 61 2 8572 0410
systems@veoliawater.com
www.veoliawaterst.com.au